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Pos pcs Drawing number Description Article number size note 

1 1 

 

Frame red Acky + steerable 

pushbar SPUI. 280201 

 

RAL 3020 

1 1 

 

Frame lila Acky + steerable 

pushbar SPUI. 280202 

 

RAL 4005 

1 1 

 

Frame wish color Acky + 

steerable pushbar  SPUI. 280209 

 

Color  adjudge 

2 1 

 

Flexikap 7.9 - 25 BEVM. 11116 7.9 - 25 

 3 1 

 

Bracket axle 138mm BSA AAND. 100845 

  

4 1 A3-00240 

Chain adjuster AC BO CL(P) 

complete FRAM. 144751 

  5 2 

 

Chain adjuster 19 mm half round AAND. 10050 

  6 2 

 

Tooth locked washer  

 

M6 

 7 3 

 

Torque nut 

 

M6 

 8 1 

 

Crank L 90mm AAND. 100221 

  9 1 

 

Crank R 28T - 90mm AAND. 10022 

  10 2 

 

Crankbolt AAND. 10002 

 

Mold with fat 

11 2 

 

Crankbolt cover AAND. 10000 

 

  

12 2 

 

Pedal Acky Jippy AAND. 10075 

 

2x = 1 set 

13 1 

 

Chain Acky AAND. 100457 

  

14 1 

 

Chain adjuster bolt AAND. 10047 

 

Hub with fixed 

chain wheel 

14 1 

 

Chain adjuster spring AAND. 10048 

 

Hub with freewheel 

15 1 

 

Washer  

 

M6 

 16 1 

 

Gear case Acky BESD. 124901 

  

17 5 

 

Snapnail 8.0 x 1.8 x 10.0 x 4 BEVM. 11118 

8.0 x 1.8 x 

8.0 x 4 

 

18 4 

 

Snapnail 8.0 x 1.8 x 8.0 x 4 BEVM. 11118 

8.0 x 1.8 x 

8.0 x 4 

 19 2 

 

Washer great 

 

M6 

 20 1 

 

Bracket axle cup R inner wrench 

   21 1 

 

Bracket axle cup L inner wrench 
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Pos pcs Drawing number Description Article number size note 

1 1 

 

Headset  STUD. 05005 

  

2 1 

 

Front fork yellow Acky + 

steerable pushbar SPUI. 280211 

 

RAL 1023 

2 1 

 

Front fork wish color Acky + 

steerable pushbar SPUI. 280219 

 

Kleur opgeven 

3 1 

 

Mudguard stay front yellow Acky SPUI. 280141 

 

RAL 1023 

4 1 

 

Mudguard front 16” black BESD. 12208 

  4 1 

 

Mudguard front 16” wish color SPUI. 280129 

 

Color  adjudge 

5 2 

 

Washer 

 

M5 

 6 2 

 

Hexagon bolt 

 

M5 x 8 

 7 1 

 

Front wheel 16” x 1.75 WIEL. 03070 

  8 1 

 

Rim tape 16-20 (15mm) 16 inch BAND. 07300 16" - 20" 

 9 1 

 

Inner tube 16” x 1.25 - 1.75 BAND. 07040 

  10 1 

 

Tyre 16” x 1.75 (47-305) black BAND. 07051 16 x 1.75 San Marino 

11 2 

 

Locking washer front wheel 

   12 2 

 

Axle nut 

   13 1 

 

V-brake REMD. 06080 

  14 1 

 

Mud flap SKS  37-45mm small BESD. 12022 37 - 45 

 15 1 

 

Fill ring headset 2mm STUD. 05004 

  16 1 

 

Pressure ring for mud flap 

   17 1 

 

Ball of ball and socket joint m8 FRAM. 143553 M8 

 18 1 

 

Washer   

 

M8 

 19 1 

 

Torque  

 

M8 

 20 2 

 

Hexagon bolt 

 

M5 x 10 
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Pos pcs Drawing number Description Article number size note 

1 1 

 

Stem Ø22.2 x 160 STUD. 05182 

Ø21.1   

L=160 

 2 1 

 

Handlebar Acky SPUI. 280174 

  3 1 

 

Handlebar washer STUD. 05147 

  4 2 

 

Handle  STUD. 05022 

  5 1 

 

Brake grip child left REMD. 06012 

  6 1 

 

Bell A  Acky STUD. 05014 

  7 1 

 

Inner brake cable  KABE. 02022 L = 2mtr 

 

8 1  Outside cable frontbrake Acky KABE. 02043 

L = 

0.5mtr  

9 1  Brake grip child right REMD. 060125   

10 1  Brake part parkbrake REMD. 060502   

11 1  Brakelever parkbrake REMD. 060501   

12 1  Inner cable A-brake Acky KABE. 02022 1.5X2000  

13 1  

Outer cable A-brake Acky + 

pushbar KABE. 02004 

L = 

120cm  
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Pos pcs Drawing number Description Article number size note 

1 1 

 

Frame red Acky + steerable 

pushbar SPUI. 280201 

 

RAL 3020 

1 1 

 

Frame lila Acky + steerable 

pushbar SPUI. 280202 

 

RAL 4005 

1 1 

 

Frame wish color Acky + 

steerable pushbar  SPUI. 280209 

 

Color  adjudge 

2 1  Seat post bus ZADE. 15030 D = 0.5  

3 1 

 

Seat post 25.0x2.0x260 ZADE. 15008 

25.0x2.0

x260 

 4 1 

 

Seat post clamp Ø 28.6 ZADE. 150401 Ø28.6 

 5 1 

 

Saddle 16-20 inch ZADE. 15080 

  6 4 

 

Mudguard stay back yellow AC SPUI. 280151 

 

RAL 3020 

6 4 

 

Mudguard stay back wish color 

AC SPUI. 280159 

 

Color  adjudge 

7 18 

 

Washer 

 

M6 

 8 7 

 

Hexagon bolt  

 

M6 x 18 

 9 9 

 

Torque nut 

 

M6 

 10 1 

 

Luggage basket yellow AC SPUI. 280161 

 

RAL 1023 

10 1 

 

Luggage basket wish color AC SPUI. 280169 

 

Color  adjudge 

11 2 

 

Hexbolt  

 

M6 x 22 

 12 1  Hexbolt  M6 x 20  

13 2 

 

Mudguard back 12” black BESD. 12207 

  13 2 

 

Mudguard back 12” wish color SPUI. 280139 

 

Color  adjudge 

14 2 

 

End plug 25x25 BESD. 12405 25 x 25 

 15 8 

 

Rivit 

 

5 x 10 
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Pos Pcs Drawing number Description Article number Size Note 

1 1 

 

Frame red Acky + steerable 

pushbar SPUI. 280201 

 

RAL 3020 

1 1 

 

Frame lila Acky + steerable 

besturing SPUI. 280202 

 

RAL 4005 

1 1 

 

Frame wish color Acky  + 

steerable pushbar SPUI. 280209 

 

Color adjudge 

2 1 

 

Headset Acky + steerable 

pushbar STUD. 05005 

  

3 1 

 

Steering tube Acky + steerable 

pushbar FRAM. 14701 

  4 1 

 

Ball of bal land socker joint M8 FRAM. 14355 M8 Ball provided with grease 

5 1 

 

Torque nut 

 

M8 

 6 1 

 

Washer 

 

M8 

 

7 1 

 

Steering bar red Acky + 

steerable pushbar  SPUI. 280221 

 

RAL 3020 

7 1 

 

Steering bar lila Acky + 

steerable pushbar  SPUI. 280222 

 

RAL 4005 

7 1 

 

Steering bar wish color Acky + 

steerable pushbar  SPUI. 280229 

 

Color adjudge 

8 2 

 

Lock spring for ball and socket 

joint m8  FRAM. 14359 

  9 1 

 

Steering bar rubber  STUD. 05270 L = 170 

 10 1 

 

Socket button head screw  BESD. 12317 Ø25.5 x 7 
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Pos pcs Drawing number Description Article number size Note 

1 1 

 

Frame red Acky + steerable 

pushbar SPUI. 280201 

 

RAL 3020 

1 1 

 

Frame lila Acky + steerable 

pushbar SPUI. 280202 

 

RAL 4005 

1 1 

 

Frame wish color Acky + 

steerable pushbar  SPUI. 280209 

 

Color  adjudge 

2 4 

 

Bearing 6002 AAND. 10061 

  

3 2 

 

Rear wheel + axle  12x1.75 

complete WIEL. 03072 

  4 2 

 

Rim tape 12 inch BAND. 07305 12" 

 

5 2 

 

Inner tube 12.5 x 2.25 BAND. 07020 

12.5x2.2

5 

 

6 2 

 

Tyre 12.5 x 2.25 BAND. 07030 

12.5x2.2

5 

 7 2 

 

Starlock 12mm WIEL. 03107 12 mm 

 

8 1 

 

Hub with fixed chain wheel 

complete Acky + steerable 

pushbar AAND. 101011 

  9 1 A3-00175 Adjust ring D15x25 B12 AAND. 10205 

  

10 3 

 

Shim 17x24x0.5 

 

17x24x0.

5 

 11 1  Spanstift  5x45  

12 1  Shim 17x23x1.5  

17x23x1.

5  

13 1  Washer  M8  

14 1  Torque nut  M8  

15 1  Stud for band brake cable REMD. 06004   

16 2  Cable set bolt band brake REMD. 060005   

17 1  Washer  M5  

18 1  Torque nut  M5  

19 1  Socket button head screw  M5 x 20  

20 1  Adjust ring D15x25 B10 AAND. 10206   

21 1  Strip double brake control REMD. 060066   

22 1 

 

Socket set screw cup point 

 

M6 x 6 

 23 1 

 

Socket set screw cup point 

 

M8 x 10 
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Pos pcs Drawing number Description Article number size note 

1 1 

 

Frame red Acky + steerable 

pushbar SPUI. 280201 

 

RAL 3020 

1 1 

 

Frame lila Acky + steerable 

pushbar SPUI. 280202 

 

RAL 4005 

1 1 

 

Frame wish color Acky + 

steerable pushbar  SPUI. 280209 

 

Color  adjudge 

2 4 

 

Bearing 6002 AAND. 10061 

  

3 2 

 

Rear wheel + axle  12x1.75 

complete WIEL. 03072 

  4 2 

 

Rim tape 12 inch BAND. 07305 12" 

 

5 2 

 

Inner tube 12.5 x 2.25 BAND. 07020 

12.5x2.2

5 

 

6 2 

 

Tire 12.5 x 2.25 BAND. 07030 

12.5x2.2

5 

 7 2 

 

Starlock 12mm WIEL. 03107 12 mm 

 

8 1 

 

Hub with freewheel complete 

Acky + steerable pushbar AAND. 101014 

  9 1 A3-00175 Adjust ring D15x25 B12 AAND. 10205 

 

blank verzinken 

10 3 

 

Shim 17x24x0.5 

 

17x24x0.

5 

 11 1 

 

Spring pin coiled 

 

5x45 

 

12 1 

 

Shim 17x23x1.5 

 

17x23x1.

5 

 13 1 

 

Washer  

 

M8 

 14 1 

 

Torque nut 

 

M8 

 15 1 

 

Stud for band brake cable REMD. 06004 

  16 2 

 

Cable set bolt band brake REMD. 060005 

  17 1  Washer  M5  

18 1  Torque nut  M5  

19 1  Socket button head screw  M5 x 20  

20 1  Adjust ring D15x25 B10 AAND. 10206   

21 1  Strip double brake control REMD. 060066   

22 2  Socket set screw cup point  M6 x 6  

23 1  Socket set screw cup point  M8 x 10  
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Pos pcs Drawing number Description Article number Size Note 

1 1 A3-00106 

Handle part complete parking 

brake  REMD. 060502 

  2 1 A3-00407 Parking brake siphon part  REMD. 060501 

  3 1 

 

Stem Ø 21.1 VK-BMX  STUD. 05150 

  4 1 

 

Adapter steerable pushbar OPTI. 210910 

  5 1 

 

Pushbar long  ACCE. 13552 

  6 1 

 

Socket set screw cup point  

 

M8 x 10 

 7 1 

 

Handle  STUD. 05020 

  8 1 

 

Brake grip right  REMD. 06011 

  9 4 

 

Blind rivet  KABE. 02316 

  10 4 

 

Cable clip single  KABE. 02315 

  11 1 

 

End plug 20x20  BESD. 12407 20 x 20 

 12 4 

 

Socket button head screw  

 

M8 x 16 

 13 1 

 

Inner brake cable  KABE. 02022 1.5x2000 

 14 1 

 

Outside brake cable  KABE. 02006 134cm 
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